



Pos	Part Number	Description	Additional Text	Quantity
1	61908002061	Air intake cover cpl.		1.00
2	61908104033	Mask spoiler right cpl.		1.00
3	61908025044	Inner cover cpl.		1.00
4	0000170505000	EJOT PT screw K50x50 T25		2.00
5	69008021160	special screw M5x12		29.00
6	0081050181	SCREW FOR PLASTIC K50X18 T20	300 TPI Erzbergrodeo	4.00
7	83008000012	special screw M6x12x3		2.00
8	69008021080	clip nut M5		13.00
9	61608098000	Decal 3D "KTM" 17		1.00
10	61908103033	Mask spoiler left cpl.		1.00
12	61907025022	Tank protection right		1.00

13	69014117000	Collar screw M6x22-8.8 ISA30		2.00
14	61342041100	Collar bushing 6,5x9x18x8.5		2.00
15	62142041000	DAMP. COMPONENT ABS MODUL		2.00
16	61907025012	Tank protection left		1.00
17	61907025025	Oil plug cover		1.00
18	61908040030	Bracket for side fairing		12.00
19	61908050011AB	Radiator shroud top part le. C		1.00
20	0081050121	EJOT PT screw K50x12	only for US and SixDays	10.00
21	61908050044HEA	Radiator shroud bottom part le	with decal	1.00
22	61908051011AB	Radiator shroud top part ri. C		1.00
23	61908051044HEA	Radiator shroud bottom part ri	with decal	1.00
24	61908061133C1	Radiator protection right cpl.		1.00
25	61908060033C1	Radiator spoiler left cpl.		1.00
26	61908044033	Side fairing rear part right p		1.00
27	61908043044	Side fairing rear part left pr		1.00
28	61908045044	Rear cover right, cml.		1.00
29	61908044044	Rear cover left, cml.		1.00
30	014580060126	SHCS ISO 14580 M6x12		4.00
31	61908043050	Switch support, seat		1.00
32	61911069000	Release switch, seat lock		1.00
33	61908043055	Switch holder tip switch		1.00
34	0081040121	EJOT Delta PT K40x12		3.00